
R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
HYDRAULIC TRANSMISSION JACK1/2 TON72050E

19

22
24

28

27

11

23
10

21

18

25

26

10

5

20

37 41

45

44 42

34

36
33 35

13
12

32

13
31
1

30
14
6

1

38 16
7

43
39

40

8 29
46

8

9

4

17

15

2

3



INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO
3/8-16 Nut
3/4-10 UNC Nut
M12 x 1.75 Nylock Nut
M12 x 1.75 x 25mm Bolt
M8 x 1.25 x 35mm Lg. Allen Head

1/2-13 x .75 Hex Head Bolt
M10 x 1.25 Castellated Nut
Retaining Ring, 16mm Shaft
Retaining Ring, 25mm Shaft
Retaining Ring, 22mm Shaft

Retaining Ring, 10mm Shaft
.375 Lockwasher
.375 Flat Washer R
.5 Flat Washer N
.75 Internal Tooth Lock

1006
1012
1065

11115
11243

11244
1129

12206
12207
12208

12209
2007
2016
2074
2123

14
4
2
2
1

4
2
4
2
6

4
2

14
4
4

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

3/8” Thrust Washer, Bronze
Caster, 2.5” Wheel
Guide Arm
Frame Support Bar
Arm Lift Hinge Pin

2145
230168
230200
230201
230203

4
4
2
1
1

16
17
18
19
20

Ram Arm Pin
Ram Pin
Ram Arm

230204
230205
230206

2
1
2

21
22
23

Guide Arm Pin
Containing Angle

230225
230226

1
4

Handle Hinge Pin

Lift Arm

230239

230207

2

1

24

25
Pump Assembly
Handle Grip
Handle

230199
230209
230210

1
1
1

26
27
28
29
30

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO

Hook Guide
Chain Hook
U-Bolt
U-Bolt Screw 
Eye Bolt
Chain, Link, 1m Long
Tilt Assembly, Front/Rear
Jack Screw
Tilt Pin, L/R
Saddle Base
Tilt Screw
Saddle Plate
1/8 x 1” Cotter Pin
3/32 x 1” Cotter Pin
5mm x 25mm Roll Pin

* Designates parts in the repair kit.

230227
230228
230229
230230
230231
230232
230233
230234
230235
230236
230237
230238

7013
7021
7065

4
4
2
2
2
2
1
1
1
1
1
1
1
2
1

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

4mm x 20mm Roll Pin

Repair Kit xxxxx

7066 146

72050E


	72050E assembly
	72050E parts list

